NITAR
DISTR
Indio Water Authority E IVHND
e et Mission Springs Wate:

(E-_______:_D Your Water, Our Responyibiliny,

Recycled Water Program
Development Feasibility Study

Regional Report

March 2018



Job no: 20050-002

Hazen

Recycled Water Program Development Feasibility
Study Report

Indio Water Authority / Valley Sanitary District
(East Valley Reclamation Authority)

Coachella Water Authority / Coachella Sanitation District
Mission Springs Water District

VALLEY

SAN I'I'A‘Il‘Y“

InﬂgWater Authority

Your Water. Our Responsibility. f

Mission Springs Water District

March 2018

Hazen and Sawyer ¢ 36-923 Cook Street, Suite 101 « Palm Desert, CA 92211 « 442.227.4980



Haéen March 2018

Table of Contents
[...]
rates. Should infiltration testing be conducted within the former biological ponds, the upper 5
feet of sediment and debris should be removed prior to testing. Soils should be excavated to
create a temporary test basin with sufficient area to minimize the effect of lateral spreading of
recharge water (e.g., 25 feet x 25 feet). During the test, the discharge rate and ponded water level
should be measured and converted to a vertical infiltration rate.

3. Refined groundwater flow and solute transport modeling could be conducted to further evaluate
and optimize recharge (and recovery) operations and provide support for DDW GRRP permit
requirements.

4. The biological ponds and a portion of the VSD WREF are located adjacent to a residence on
reservation land. It should be noted that the travel times associated with a groundwater recharge
project at the VSD WRF could potentially be impacted by the presence of a potential existing or
future private well on said reservation land.

Recycled Water Program Development Feasibility Study Report 4-10



Haéen March 2018

5. Reuse Opportunities

5.1 Indirect Potable Reuse

A proposed regional IPR project would involve the treatment of wastewater generated from the CSD
WWTP (that is conveyed to VSD WRF) and wastewater generated at VSD WRF for subsequent
groundwater recharge and storage of the recycled water in the groundwater system. The primary objective
of an IPR project is to replenish the groundwater basin, provide storage and seasonal to long-term
banking with or without recovery of the recycled water by extraction wells.

5.2 Groundwater Recharge

While knowledge gaps of site hydrogeologic conditions remain, an IPR project at the VSD WRF and
Posse Park using injection wells appears to be technically feasible. An IPR project at the VSD WRF with
spreading basins may be feasible pending confirmation of the sustainable infiltration capacity of surficial
sediments and the extent and thickness of clay deposits in the vadose zone field investigations. Soil
testing and percolation testing was recently completed near Posse Park and those results are pending.

5.2.1 Cost Considerations for IPR Project using Spreading Basins

To maximize infiltration rates in basin-type facilities, shallow basins are preferred (Bouwer, 2002).
Although deeper basins provide more head on the basin floor, this has been shown to actually reduce
infiltration rates due to compressibility of the clogging layer and other processes. Shallow basins also
facilitate drying of basins for maintenance.

Infiltration basins are often constructed in an interconnected series that allows for continuous operation if
individual basins need to be dried for maintenance. Maintenance often involves drying the basins and
reworking the shallow surficial sediments to increase basin floor permeability (scarification).

Recycled Water Program Development Feasibility Study Report 5-1



Haéen March 2018

In designing and constructing new spreading basins, the following project components are typically
considered:

» Earthwork (to remove debris and re-contour basins)
« Bermroads

» Bank stabilization (rip-rap)

»  Access ramps (concrete)

» Turnouts and distribution pipelines

» Flow control valves and flowmeters

Electrical instrumentation

« Land acquisition

» Engineering and permitting, pilot testing, CEQA compliance, construction management

Refer to Section 8 for more detailed cost information.

5.2.2 Cost Considerations for IPR Project using Injection Wells

Injection wells are typically a more expensive recharge facility option compared to surface spreading
basins primarily because of the depth of drilling needed to reach and sufficiently screen across permeable
sediments in the production zone aquifer. In addition, injection wells require advanced wastewater
treatment to prevent premature well clogging and have higher construction and maintenance costs
compared to spreading basins. In developing a cost estimate for the construction of an injection well, the
following project components are typically considered:

e Test injection well/monitoring well drilling, construction, and hydraulic testing
o Injection well drilling, construction, development, and hydraulic testing

e Turnouts and distribution pipelines

e Flow control valves and flowmeters

o  Well pump for backflushing

e Electrical instrumentation

e Land acquisition

e Permitting and environmental compliance

A preliminary cost estimate to drill, install, equip, and test an injection well is approximately $1.5 million
per well. This estimate assumes a well casing and screen diameter of 16 inches and a well depth of 1,000
feet to sufficiently screen across permeable sediments in the lower production zone aquifer to provide
1,000 gpm injection capacity. The cost estimate does not include engineering, permitting, and
environmental review costs. Refer to Section 8 for more detailed cost information.

Recycled Water Program Development Feasibility Study Report 5-2



Haéen March 2018

5.3 Non-potable Reuse

Non-potable reuse consists of the use of recycled water for irrigation purposes, driven by large turf
irrigation users such as golf courses, polo clubs, parks, and homeowner’s associations (HOAs). Irrigation
water use typically varies seasonally with peak use during the summer months and minimum use during
the winter months. Non-potable reuse systems must be able to accommodate these variations in demand.

5.3.1 Potential Recycled Water Customers

As discussed in TM-1, potential recycled water customers for IWA were previously identified in the 2011
Recycled Water Master Plan (RWMP). The potential demand totaled 15,974 AFY with a corresponding
maximum day demand of 28.53 MGD. In addition to that demand, two proposed master-planned
developments Grand Valley and Stonewater with a total estimated average demand of 1,647 AFY, and a
maximum day demand of 2.94 MGD were identified. Combined, this represents a total potential recycled
water demand of 17,621 AFY for average day demand, and 31.47 MGD for maximum day demand in and
around IWA’s and VSD’s service areas. In comparison, CWA has an estimated potential recycled water
demand under existing conditions of 619 AFY, with a maximum day demand of 1.08 MGD.

As previously stated in the IWA 2011 RWMP, there is not enough wastewater flows available from VSD
to serve all IWA recycled water demands identified, even more so, when accounting for the minimum
discharge of approximately 0.5 MGD to the CVSC. For that reason, only the first phase of potential IWA
customers identified in the 2011 RWMP could be served at this time using only VSD flows. This presents
an opportunity for regional coordination and economies of scale in using CSD’s wastewater to Serve areas
within IWA’s service area where potential recycled water demands are greater and more concentrated.

Recycled Water Program Development Feasibility Study Report 5-3



Hagen March 2018

6. Wastewater Treatment Process Selection

6.1 Description of Existing Wastewater Treatment Plant

In 2015 and 2016, the VSD WREF treated approximately 5.6 million gallons per day (MGD). With a
minimum discharge of approximately 0.5 MGD required to the CVSC to maintain the existing riparian
vegetation, this leaves approximately 5.1 MGD of average daily flow for recycled water use. By the
buildout year 2030, the VSD WREF is expected to reach a total capacity of 12 MGD. Assuming the
discharge of approximately 0.5 MGD to CVSC remains the same, approximately 11.5 MGD of average
daily flow for recycled water will be available by 2030. During the same period in 2015 and 2016, the
CSD WWTP treated approximately 2.6 million gallons a day (MGD). By the time the CSD WWTP is
fully built out, the plant is expected to reach a total capacity of 6 MGD.

For the Regional Facility, a flow of 9 MGD is assumed for existing conditions based on the current flows
available from VSD’s WRF and CSD’s WWTP of 5.6 MGD and 2.6 MGD, respectively. This 9 MGD
corresponds to the first phase of the Regional Facility. The buildout flow for the Regional Facility is
assumed to be 18 MGD based on the buildout capacities of VSD’s WRF and CSD’s WWTP of 12 MGD
and 6 MGD, respectively.

Since VSD WRF has a current larger plant capacity, and the potential recycled water customers are more
concentrated in the IWA and VSD service areas, it was determined that a regional facility should reside at
the VSD WRF.

The existing VSD WRF liquids handling system is comprised of influent pumps, screening, grit removal,
primary sedimentation basins, secondary treatment, oxidation ponds, a biological treatment unit, and
disinfection. The WRF effluent is treated to secondary quality via an activated sludge treatment process
including aeration basin with selectors, and secondary clarifiers. Disinfection is achieved with chlorine
through a Chlorine Contact Tank (CCT3). Disinfected water is dechlorinated with sodium bi-sulfate
before being discharged to the CVSC. During peak events, flows can also be diverted through oxidation
ponds. These ponds currently act as a parallel secondary treatment system with the activated sludge
system. A second Chlorine Contact Tank, CCT2, allows disinfection of pond effluent before discharging
to the CVSC.

A process flow diagram and site plan showing the existing facilities for the VSD WRF is provided and
shown in Figure 6-1 and Figure 6-2, respectively.

Discharge flow and water quality data from the VSD WRF’s effluent for the period between January 31,
2015 and May 31, 2016 is presented in the Recycled Water Program Development Feasibility Study
Technical Memorandum No. 1 Indio Water Authority / Valley Sanitary District (East Valley Reclamation
Authority). The data shows average monthly flows at the facility range from 5.1 MGD in the dry season
to 6.4 MGD during the wet weather months. Average monthly carbonaceous biochemical oxygen demand
(CBOD) and total suspended solids (TSS) values from the plant effluent are 15.1 and 8.6 mg/L
respectively. Additionally, bacteria monitoring yielded average monthly counts for E.coli of 2.5

Recycled Water Program Development Feasibility Study Report 6-1



March 2018

Hazen

MPN/100mL and Fecal Coliform of 3.1 MPN/100mL. Monthly total dissolved solids (TDS) averages
were obtained from January through October of 2015. The average value recorded during that period was
449.0 mg/L.

Discharge flow and water quality data from the CSD WWTP effluent for the period between January 31,
2014 and December 31, 2015 is presented in the Recycled Water Program Development Feasibility Study
Technical Memorandum No. 3 Coachella Water Authority / Coachella Sanitation District. The data shows
average monthly flows at the facility range from 2.2 MGD in the dry season to 2.8 MGD during the wet
weather months. Average monthly biochemical oxygen demand (BOD) and total suspended solids (TSS)
values from the plant effluent sample location EFF-001C are 5.47 and 2.7 mg/L respectively.
Additionally, bacteria monitoring yielded average monthly counts for E.coli of 2.1 MPN/100mL and
Fecal Coliform of 2.1 MPN/100mL (data provided from January 2014 through May 2015). Two total
dissolved solids (TDS) readings were obtained from June and December 2015, with the average of these
being 435.0 mg/L.

The quality of effluent from CSD WWTP is similar to the effluent at VSD’s WREF. Therefore, the
treatment processes would be similar.

Recycled Water Program Development Feasibility Study Report 6-2



Chlorine

Coachella Valley
h — — k—» i = Stormwater
Channel
T — —] R —— ——

Figure 6-1
VSD WREF - Existing VSD WRF Process Treatment Schematic

Hazen

Recycled Water Program Development Feasibility Study
Regional Report




. Influent Pump Station

. Primary Clarifiers

. Aeration Basins

. Chlorine Contact Tank 1 (Abandoned)

. Secondary Clarifiers

. Chlorine Contact Tank 3

. Outfall Esii, DigitalGlobe, GeoEye  EaithstaiCeographics)

. Primary Clarifiers CNES/Airbus DS} USDAIUSGS) AeroGRIDIIGN fandithe GISIUser
_ Community,

02250.045 0.09 Miles Figure 6-2
‘ Q VSD WREF Existing Facility Site Layout
Recycled Water Program Development Feasibility Study

Hazen ~ =™ =i




Hagen March 2018

6.2 Recycled Water Treatment Alternatives

The recycled water treatment alternatives evaluated in this section include uses for irrigation, surface
spreading, as well as groundwater injection. In order to produce recycled water that meets Title 22
requirements (for landscape irrigation, surface spreading or injection), several treatment alternatives have
been identified, which all include coagulation, tertiary filtration and disinfection. With the addition of
tertiary level treatment, the VSD WRF would be able to provide recycled water to irrigation customers as
well as recharge via spreading and percolation. In order to meet groundwater recharge requirements via
injection, microfiltration and reverse osmosis followed by advanced oxidation processes is required.

For tertiary filtration, the alternatives evaluated include sand filters, cloth filters, microfiltration, and
membrane bioreactors (MBR), while the groundwater injection alternative includes microfiltration
followed by reverse osmosis (MF/RO). All alternatives will require disinfection as the final treatment
step. For tertiary treatment and groundwater recharge via spreading, chlorine disinfection is required. For
ground water recharge via injection, advanced oxidation is required. The alternatives were developed
based on conventional Title 22 treatment requirements as well as any potential future treatment plant
effluent requirements. A brief description of each process and the recommended design criteria for these
alternatives are further described in the following sections.

6.2.1 Tertiary Filtration

Tertiary filters remove suspended solids from secondary effluent by passing it through a filter media that
can be fine sand, dual media (anthracite/sand), or cloth. These are discussed below in more detail in the
following sections.

6.2.1.1 Sand Filtration

Sand bed filters work by providing the particulate solids with many opportunities to be captured on the
surface of a sand grain. Sand filters are available either as standalone package units or in a modular
concrete design. The backwash can be intermittent or continuous depending on the design. Most sand
filters operate with an upflow, counter-current flow pattern. For planning purposes, the assumed design
criteria for sand filtration are summarized in Table 6-1. This will need to be verified during preliminary
design.

Recycled Water Program Development Feasibility Study Report 6-5



Hazen

March 2018

Table 6-1: Sand Filtration Design Criteria
Criteria Units 2017 Flowrate 2030 Flowrate

Flowrate MGD 9 18

Filter media Sand Sand
Filtration rate gpm/sq. ft 3.0 3.0

Total Sand Filtration surface area Sq.ft 2,085 4,170
Cell Size Sq.ft 400 400
Number of units 7 12

Backwash (continuous or
intermittent)

6.2.1.2 Cloth Filtration

Intermittent

Intermittent

Cloth filters use a woven media to capture and filter out particles in the wastewater. A typical
configuration is to have the cloth media on discs with an inside-out flow pattern. Cloth media filters are
also available as standalone package units or in a modular concrete design and are typically low-head
systems with automatic backwash capabilities. For planning purposes, the assumed design criteria for
cloth filtration are summarized in Table 6-2.

Table 6-2: Cloth Filtration Design Criteria

Criteria Units 2017 Flowrate 2030 Flowrate
Flow rate MGD 9 18
Filter media Cloth Cloth
Average Filtration rate gpm/sq. ft 3.0 3.0
Total Disk Filtration surface area Sq.ft 2,085 4,170
Total Number of Disks ft 45 90
Number of Disk Filtration Units 4 7

6.2.2 Micro Filtration

Micro filtration (MF) is a pressure-driven process that provides a near absolute barrier to suspended solids
and microorganisms. MF membranes have a pore size ranging from 0.01 to 1.0 microns. Using MF for
tertiary filtration also provides greater flexibility for future groundwater recharge since it is required as a
pretreatment for reverse osmosis. The MF system has been preliminarily sized such that it can be used for
either standalone tertiary treatment or as the pretreatment step before reverse osmosis. For planning
purposes, the assumed design criteria are summarized in Table 6-3.

Recycled Water Program Development Feasibility Study Report

6-6



Hazen

Table 6-3: Micro Filtration Design Criteria

March 2018

Criteria Units 2017 Flowrate 2030 Flowrate
Flow rate MGD 9 18
Membrane Type Hollow fiber Hollow fiber
Polyvinylidene Polyvinylidene
Membrane Material fluoride (PVDF) fluoride (PVDF)
Pore Size Micron 0.04 0.04
Filtration flux rate gallons/sq. ft day 28 28
Recovery % 90 90
Number of duty trains 6 12
Total number of train 5 10
Flow per train MGD 1.48 1.48

6.2.3 Membrane Bioreactor

The MBR process is a biological process that consists of membranes installed in membrane tanks and
submerged in mixed liquor to separate solids and produce a high-quality effluent. The MBR process has
the advantage of being able to achieve nutrient removal and also provides greater flexibility for future
groundwater recharge since it is required as a pretreatment for reverse osmosis. Membranes used in this
application have typical pore sizes in the range of 0.04 microns to 0.4 microns. While the MBR process is
typically a higher cost alternative, it has advantages over tertiary filtration that include more flexibility for
future groundwater recharge since it is considered pre-treatment for advanced treatment and any RO
system downstream of an MBR would not require microfiltration. MBR would be a substitute for the
existing activated sludge and secondary clarifier system, and new filters required for tertiary. For planning
purposes, the assumed design criteria are summarized in Table 6-4.

Recycled Water Program Development Feasibility Study Report

6-7



Hazen

Table 6-4: Membrane Bioreactor Design Criteria

March 2018

Criteria Units 2017 Flowrate 2030 Flowrate
Flow rate MGD 9 18
Membrane Type Hollow fiber Hollow fiber
Polyvinylidene Polyvinylidene
Membrane Material fluoride (PVDF) fluoride (PVDF)
Pore Size Micron 0.04 0.04
Filtration flux rate gallons/sq. ft day 30 30
Number of trains 6 12
Cassettes per train 5 5
Redundancy % 25 25

6.2.4 Reverse Osmosis

High-pressure membrane processes such as RO are typically used for the removal of dissolved
constituents including both inorganic and organic compounds. RO is considered a “high-pressure”
process because it operates from 75 to 1,200 psig, depending upon the total dissolved solids (TDS)
concentration of the feed water. During the RO process, the mass-transfer of ions through membranes is
diffusion-controlled. The feed water is pressurized, forcing water through the membranes, concentrating
the dissolved solids that cannot travel through the membrane. Consequently, these processes can remove
salts, hardness, synthetic organic compounds, disinfection-by-product precursors, etc. Some of the major
concerns with the RO process are the higher energy usage as well as the management of the concentrated
brine stream, particularly for inland facilities such as VSD where a regional brine line for disposal has not
yet been constructed. For this facility, there are limited options for brine disposal. Brine disposal would
consist of on-site evaporation ponds or there may be potential for regional evaporation ponds. For either
option, the brine could be further concentrated through a secondary RO pass or thermal evaporative
processes to increase finished water production and decrease brine volume, effectively reducing the size
of the evaporation ponds. For planning purposes, the assumed design criteria are summarized in Table
6-5.

Recycled Water Program Development Feasibility Study Report 6-8



Hazen

Table 6-5: Reverse Osmosis Design Criteria

March 2018

Criteria Units 2017 Flowrate 2030 Flowrate
Flow rate MGD 9 18